This .pdf document is bookmarked

Operating Instructions and Parts Manual
12-inch XACTA® Cabinet Saw

Model JTAS-12-DX

JET

427 New Sanford Road
LaVergne, Tennessee 37086
Ph.: 800-274-6848
www.jettools.com

Part No. M-708546
Revision B 12/2017
Copyright © 2017 JET


Tom Gauger
This .pdf document is bookmarked


12.1.1 Table and Cabinet Assembly (JTAS-12-DX) — Exploded View

31 Power Cord \
! 33 2702)
( Switch to Motor)

32 Power Cord
30—

34

56(6)
55(2) 57(6)

19



12.1.2 Table and Cabinet Assembly (JTAS-12-DX) — Parts List

Index No Part No Description Size

1o, JTAS10-1 ... [0 o1 Qs g 0] o TR
2 e, JTAS10-2.......cevveee. Miter Gauge BOdY ..........oocuviiiiiiiiiiiiiiiiicee e it
I TS-1540031 .............. [ (23 G N[0 | ST M5 .,
4o, JTAS10-4 ... [0 0 (=T PPNt
5, JTAS10-5......ccevveee. ) (o] o N 13| U UR S
[ TS-1521011 .............. Socket Set SCreW ....cooeeeeviiiieiiiieeeeeeceeeeeee e, MAX4........ccovvvnenn.
T, JTAS10-7 ... Special Pin.......oooi e, M3X6...ovveeeeeeiiinns
< T TS-2205201 .............. HEX Cap SCreW......ccevvieiiiiiiiiiiiie e M5x20.......ccceeune....
L B JTAS10-9 ..o [0 1o (ST =T T
10.............. JTAS10-10................ GUIAE WASHET ... ..uuiiiiiiiiiiies eeeeaesaaeaaaanaeaaennnnne
11, JTAS10-11................ Flat Head SCreW ......ccooooevvvveviieiiieiiieeee e MBXS8........evveeeennns
.................. JTAS10-MG .............. Miter Gauge Assembly (#1 thru 11)......cccccceeees vivivivieneeeeniiiieeenn.
12 e, TS-0267041 .............. SoCKEet SEt SCIreW ......ooevvvveiieeeeeeeee e 1/4"-20x3/8".........
13.............. JTAS12DX-13........... Table INSert.......coo i .
13A............ JTAS12DX-13A......... (D E=To [ I 14 TSY= o AR
14 .............. JTAS12DX-14........... B IE=1 o] LT
15 JTAS12DX-15........... Left Table EXtENSION.........cccceeeeeeiiiiiviiieeeeeeeenn, 31-1/2"L x 10"W...
I I JTAS12DX-16........... Inner Table EXIENSION.........cccoeeeviiiiiiiiiiienieees 31-1/2"L x 23"W...
17 . JTAS12DX-17 ........... Outer Table EXtENSION.......cccoeeeeeiviiiiiiiieeeeeeeein, 31-1/2"L x 23"W...
18 .. TS-0061051 .............. HEX Cap SCrEW....uvvviieeeeiiiiiiieee e eiiriieee e 7/167-14x1-1/2"....
19 TS-0720101 .............. LOCKWaShEr........ccoovviiiiiiiiiiiieeeeeeiie e 7116" v,
20 i, TS-0680051 .............. Flat Washer .........ccooevviiiiiiiiiiieeeeeiee e 71167 ..o,
21 i, JTAS12DX-21........... T o PO PPPP R TRPTPPPPPUPR
22 i, JTAS10-22W............. YN 1o g T o T
23 ., JTAS12-23................ Magnetic SWItCh .........ccuvviieiiiiiii s 5HP, 1 Ph, 230V..
24 ... TS-081C052.............. Pan Head SCreW.........coocvvvveeiiiiiiiiiiiie e #10-24x3/4 ..........
25, TS-0680031 .............. Flat Washer ........ccooovviiiiiiiiiiieeeeeeieeeeeeeeeeia 5/16" .eeiieeiin,
26 .. JTAS10-26 ................ Strain Relief BUShiNG ........cccvvviiiiii e e
27 i, JTAS10-27 .....cuveeeee... Strain Relief BUShING .........cuvviiiiii e
28 i JTAS10-28................ TaP SCreW..coe e, M5x10.......ccceeee...
29 ., JTAS10-29................ COrd PIAte......oovviiieieieeeeeee e eee e e
{0 B JTAS12DX-30........... Identification PIAte .........ooviiiiiiiiiiei e e
1 A JTAS12DX-31........... Power Cord (switch to motor) .........ccccvvveeeennne 12AWG x 3C .......
32 i, JTAS12DX-32........... POWEr COrd.........oovviiiiiiiiiieee e 12AWG x 3C .......
33 s JTAS10-33.....ccceeeee POWETN COrd SIEEVE.......uvvvviiiiiiiiiiiiiiiviiiiirrrsarees verreseernnnnrrrrnreeeeee
4. JTAS10L-34.............. T SCAIE ..ot e
35 e, JTAS10-35......cuveeeee. Warning Label .......oooiiiiiii s e
36 .. JET-138...ccovvviviiveees JETLOQO oo 138x57mm...........
37 oo, TS-0720081 .............. LOCK WaShEr.......ccoooviiiiiiiiiiiiieeeeeeiie e 5/16" e,
38 JTAS12DX-38........... (OF= o[ 1= AT
39 TS-1482101 .............. HEX Cap SCreW......uvevviiiiiiiiiiieiiee et M6X50.......cccune.....
40 ..., TS-0680021 .............. Flat Washer ........ccoooviiiiiiiiiiieeeeeee e /4"
41 ..., JTAS10-41................ SPIING ittt s
42 . JTAS10-42................ FOAM SHIP oo reee e e e e e e
43 ... JTAS12DX-43........... Y o) (o) GO0 1Y/ ] SRS
44 .............. TS-1541021 .............. Nylon Insert Lock NUt .........c.oeevvieiiiiiiiiiienneenn, MB ..
45 ... JTAS10-45................ [ F=T 0 <Y
A7 e, TS-0210011 .............. Socket Head Cap SCrew ........cccceeeevviiviieeeeeennn, 7/16"-14x3/4" .......
48 ......cuuu.. TS-0680011 .............. Flat Washer .........ccoooveiiiiiiiiiiieeeeeeeeeee e 3/16" oo,
49 ..., JTAS12DX-49........... LOWEr Panel.........cccovvviiiiiiies i,
50 .. JTAS10L-50N............ DUSt HOSE AAPLET .....coeiiiiiiiiee ettt e e e
Bl JTAS12DX-51........... SWILCh Brace Kil.....oiioiiiieiiiieeeeeeeeieee e e
52 i, TS-081C062.............. o] (=1 TR #10-24x1 .............
B3, TS-0560071 .............. HEX NUL. .. e #10-24 ....ovuvuenn....
54 ... TS-0733031 .............. Star Washer......coooooeeiiiiviiieeeeee e #10 .,
55 i, JTAS10L-55.............. HOOK (I&IQE) ...ttt eerribeeeee e e e
56 i TS-0680021 .............. FIat WaSher ......c.cvveeiiiiiiiieiee e 1/4"..............
YA TS-0720071 .............. LOCK WaAShET.......cvviiiieiiiieiec e 1/4"..............
58 .. TS-0207031 .............. Socket Head Cap SCreW .......ccvveeveeeeviiciviieeneeeesiiinns 1/4"-20x5/8”
59 e JTAS10L-59.............. HOOK (SMA).....iiiiiiiiieeeeee s e



Index No.

Part No.

TS-0561011
JTAS10L-61
TS-0081031
TS-1540071

JTAS12DX-64 ...........
STRIPE-1-3/4............

Description Size Qty
HEX NUL. ... 1/4"-20" e, 6
EIECHICAI BOX ...iuiiiieiieiee ettt e 1
HEX CaP SCrEW....vvvviieeeiiiiiiieeee et 5/16" X3/4"......ovvvveeeann 8
HEX NUL. .. MLO .o 2
Leveling FOOL ........cuvieiiiiiieee e M10O X75 ..ciiiiieeeeeeiiinns 2
Stripe (NOt SNOWN).....ccooiiiiiiiiiiiiii e 1-3/4” wide........ per 9.12 ft.

21



12.2.1 Trunnion and Motor Assembly (JTAS-12-DX) — Exploded View

/28(2)

AR

22



12.2.2 Trunnion and Motor Assembly (JTAS-12-DX) — Parts List

Index No Part No Description Size Qty
101............ JTAS12L-101............ ADOE NUL <.t e e et e e e e e sre e e e naeee s 1
102............ JTAS12DX-102......... ATDON FIANGE ... e e e e e s saanee 1
104 ............ JTAS12DX-104 ......... ArbBOr With FIaNQE.......c.eeiiieiiiee et e e e e e e r e e e e e e s ennees 1
105........... JTAS12DX-105 ......... K Y s 1/47x1/4"x1-3/4" ............ 2
106............ BB-6005ZZ................ Ball BEAINNG ...vvvvveeeeeiiiiiiieeee et 6005ZZ ......ccccovvvvveeaaann 2
107 .. JTAS12DX-107 ......... WAVE WASKET ...t e 4
108............ JTAS12DX-108......... Rear Bearing LOAd SPACET ........ccuvviiiiee et iiiiiiiiee e e e ciitvereeeeesssirneeeee e e e ennenns 1
108-1......... JTAS12DX-108-1...... Front Bearing LOad SPACET .......cccuuiiiiiiiiiiiiiiiiiieeees ciiiiee et 1
109............ TS-0267041 .............. SoCKet Set SCIreW ......cocuveviiiiiiie e 1/4"-20x3/8" ................ 10
110 ... JTAS-12DX-110........ ADOT PUIIBY ... e 1
111 .. TS-0209081 .............. Socket Head Cap SCreW .........cceeeeevicivivieeeeeeesiinn 3/8"-16x1-3/4" ............... 1
112 ............ JTAS10DX-112 ......... KBY e 1/4" x1/4"x45mm........... 1
113 ... TS-0720091 .............. LOCK WaShEr.......eeeiiiieiei e B/ e 10
114 ............ JTAS12DX-114 ......... ADOE BraCKet.......ooiiiiiiiei e e 1
115............ JTAS12-115.............. ST 0= L 1= A 1
116............ JTAS12-116.............. Nylon Hex Nut (LH thread) ..........ccccovveeeeeiiiiiieeenn. 3/4"-16 oo 1
117 .. JTAS10-117 .............. SPHNG PiN oo MBX50 .....oveeiiiiieniiiennn 1
118............ JTAS10-118.............. KBY e e 1/4"x1/4"x2-5/16" .......... 1
119............ TS-0680051 .............. Flat Washer ..o TIL6 i 2
120 ............ TS-0091031 .............. HEX Cap SCreW........vvviieiiiiiiiiieieeeeieeeeeeeeeeeeeeeeeeeeeeeeees 71167-14X1" .., 2
121 ............ JTAS10DX-121 ......... ST e e 1
122 ............ JTAS10-122............... MOLOE BIACKEL ......eeeeeeieiie ettt e e e et e e e e e e e e e e e enaeee s 1
123 ............ JTAS10-123.............. PN e e e 1
124............ JTAS10L-124 ............ Y o1 1T T3 1o I SO OPRUR 2
125............ JTAS12DX-125 ......... POIY V-Belt ..o PJ250.....ccceiiiiienieen, 1
126............ JTAS10DX-126 ......... Motor Mounting BraCKet...........iiciiiiiiie et ciiriee e e e 1
127 ... JTAS10-127N............ MOTOE PUIIEY ...ttt e e e 1
128............ TS-0680031 .............. Flat Washer ... B5I16" i 10
129........... TS-0720081 .............. LOCK WaSKer........oeeiiiiiic e B5I16" i 9
130 ..., TS-0081031 .............. HEX CaP SCrEW...uvvvieieeeiiiiiiieee e 5/16"-18x3/4" ......ccccc.. 4
131 ... JTAS12DX-131 ......... MOTOT. ...t 5HP 1PH 230V only...... 1
.................. JTAS10-131-017....... Centrifugal Switch Assembly (not Shown) ...........ccc. eveeeiiiiciieeeee e 1
.................. JTAS10-131D............ Fan Cover (NOt SNOWN) .......oooiiiiiiiiiiiee i iieeeeee s s ssiiieee e e e s s sineeeens L
.................. JTAS10-131F............ Motor Fan (N0t SHOWN).........ccoiiuiiiiiiie et rvevee e e s sssiieee e e e e sssinneeeeees L
.................. JTAS10-1315B.......... Start Capacitor (not shown)...................ccvvveeeeennnn.. 600MFD/250VAC.......... 1
.................. JTAS10-1315A.......... Run Capacitor (not shown)...................ecccvvvveeeeennn.. 8OUF/350VAC ... L
132 TS-0209071 .............. Socket Head Cap SCrew ........ccoccvveevvvieeinineeeninenn. 3/8"-16x1-1/2" ............... 6
133 ... JTAS10DX-133......... Rear Trunnion Bracket...........ooo i e 1
134 ............ TS-0561031 .............. HEX NUL. ..o 3/87-16 oo 5
135, TS-0209051 .............. Socket Head Cap SCreW .........cceeeeeviiivivieeeeeeesienne 3/8-“16X1" ..o 4
136............ JTAS10-136.............. SPHNG PiN oo M8BX25 ....ovveiiiiieeeien 4
137 e TS-0561081 .............. HEX NUL. ..o 3/4"-20 oo 1
138............ JTAS10-138.............. FIDEI WASNET ...t e 4
139........... JTAS10DX-139......... REAY TIUNMION ...ttt e s teeeeaab e e e s eee e e s anbeeaeaanneeaeas 1
140 ... JTAS10-140.............. REAI BUSRING ....uviiiiiiiiiiiiiee ettt it e e e e esnnes 2
140-1......... JTAS10DX-140......... Front BUSHING .....oveeeiiice e e 1
141 ............ JTAS12DX-141 ......... YOKE. .ttt ettt e aae —eeabeeeeaaae e e e e bt e e e aaaeaeaane 1
142 ............ TS-0270011 .............. SOCKEt SEt SCIeW ....ccovvviieiiiiiee e 5/16"-18x1/4" ................ 4
143 ............ JTAS10-143.............. (©70] |- T TSRS 2
144 ... JTAS12DX-144 ......... ST e e 1
145............ JTAS10-145 .............. SPriNG PiN v MB5X30 .. 2
146 ............ JTAS10-146.............. Worm (Left thread)........cccvvvieiiie s e 1
146-1......... JTAS10DX-146 ......... Worm (Right thread) ..........ccoeeiiiiiiiiii e e 1
147 ............ JTAS10-147 .............. LOCK PNttt e e e 4
148 ............ JTAS10-148.............. KBY et MBX35 .o 2
149........... TS-0208021 .............. Socket Head Cap SCrew ........cccovcvveeerireeenrinien e 5/16"-18x1/2" ................ 4
150............ JTAS12DX-150......... DUSE DEFIECLON ... ittt e e et e e e e e enneee s 1
151 ............ JTAS10L-151N.......... HOSE ClIAMP ..ottt e e e e e e 2
152 ..o JTAS10DX-152 ......... o] 0 A I U] o] o o] o USRI 1
.................. JTAS12DX-TA........... Trunnion Assembly (#113, 135, 136, 139 thru 141, 152) ........ccccovvevvcreveennnnn 1

23



Index No. Part No. Description Size

153 ... TS-0051021 .............. HEX CaP SCrEW....vvvieieeeiiiiiiiiee et 5/16"-18x5/8"
154 ... TS-0561021 .............. HEX NUL. ..o 5/16"-18 ........
155 . JTAS10-155A............ LOCK KNOD ... e
156 ............ JTAS10-156.............. FIDEr WASNET ... e
157 e, TS-0208061 .............. Socket Head Cap SCreW ........c.veeeveeeviiiiviveeneeeesiiinns 5/16"-18x1" ...
158 ............ JTAS10DX-158 ......... Front Trunnion BraCket..........cooviiiiiiiiie s e
159, JTAS10-159.............. Handwheel Handle ............cccccoeiiiiiiiiiiie i ceviiiiereae e
160............ JTAS10-160.............. HANAWREEL........ooiiiiiiii s e
161............ JTAS10-161.............. Shild PIAte ... e
162............ TS-0813022 .............. Round Head SCrew .........cccoeeevieiiniiieiiee e 1/4"-20x3/8" ..
163............ JTAS10-163.............. POINLET it e e ees —eea—— e aeaaaa
164 ............ JTAS10-164 .............. POINtEr BraCKel......cciiiiiie i e
165............ TS-081C102.............. Pan Head SCreW...........ooccvvveeiie e #10-24x2"......
166 ............ JTAS10DX-166 ......... GUIAE BIOCK ..ot e
167 ... TS-0680041 .............. Flat Washer ..........ooeveeiiiii e 38" i,
169............ JTAS12DX-169......... T SNAFE. . e
170 ... JTAS12-170.............. WWIENCR L e
171 e JTAS10L-171 ............ HOSE et 700mm..........
172 e JTAS10L-172............ PIALE. ..t e
173 .. TS-0208041 .............. Socket Head Cap SCreW .........veevveeeviiiiviveenieeeniinnns 5/16"-18x3/4”
174 ............ JTAS12DX-174 ......... ChIP PIALE ... e
175, TS-0680011 .............. Flat Washer ... 3/16..ccceeenn.
176 ..o TS-0720051 .............. LOCK WaSKET......ccoiiiiiiiiiii et #10. i
177 o JTAS10L-177 ............ HeX Cap BOlt.......oeeeiieiiieeee e #10-24x3/8....
178 ... JTAS10L-178............ SPECIAL SCIEW .....iiiiiiiiie ettt ceeesaairreeeeeeeanes
179, JTAS10L-179A.......... Arbor Lock Insert Assembly (#179-1 thru 179-5)..... ..cccoveeveeeerinnns
179-1......... JTAS10L-179-1......... Arbor LOCK INSErt ....coeveiiiiiieeeee e D8 oo
179-2......... JTAS10L-179-2......... Y o] 1T SRR UPSPRN
179-3......... JTAS10L-179-3......... INSEIt BIOCK ......ciiitiiiiie ettt et
179-4......... TS-1502051 .............. Socket Head Cap SCrew ......cccveevveeeiiicviieeeeeeesiinns M5x20.........
179-5......... TS-1521041 .............. SOCKEt SBE SCrEW ....ccvveiiiiiiiie e M4 x 10.........
181............ TS-0640071 .............. Nylon Insert Lock NUt .........cvvvieiiiiiiiiiieeee e 1/4-20............
182 ... JTAS10L-182N.......... SPBCEN ...ttt e
183............ JTAS12DX-183......... GUIAE PIAte.....cceiiieiiie ettt es eeee s s e e e e e e
184 ............ TS-0245051 .............. Flat Head Socket SCrew ...........cccceevviveeeniieeeininnenenn 1/4-20x1........
185............ JTAS10L-185............ SPECIAL SCIEW .....iiiiiiiiee ettt rres taeessanirraaeeeaans
186............ JTAS12DX-186......... EXtension SUpPOrt PIAte ..........coooviiiiiiiirieiiiiiiiiies ceeviiiiieeee e
187 .. TS-1541021 .............. Nylon Insert Lock NUt .........coevvveeiviiiiiieneee e, M6B..oooeerinee
188.....ce.. JTAS10L-188............ PIALE. ..ttt e
189............ JTAS12DX-189......... Riving Knife EXtENSIiON Plate .........ccvvvvieeiiiiiiiiiiiies ceviiiiiiieee e
190............ TS-1513021 .............. Flat Head SoCKet SCrew ...........coccvevvveeiennieneeniieeenn M5x12...........
191............ JTAS10L-191 ............ Clamping BlIOCK.......ciiiiiiiiiiiiiiiee e ecres ceeeesiiirae e e e e
192 ... JTAS10L-192............ SPIING 1ttt hee et e e
193............ JTAS10L-193............ Clamping BlIOCK.......ciiieiiiiiiiiiiiee e ecies ceeeeiiirae e e e e
194 ............ TS-1514031 .............. Flat Head Socket SCrew ...........cccceevvveeeeniieeennnnenen, M6X20 ..........
195........... JTAS10L-195............ LOCKING HAaNAI .....coieeiiiiiiiiiicee s et
196............ TS-1541031 .............. Nylon Insert Lock NUt .........cevvveeiiiiiiiieneee e, M8..oveeeriee
197 e, JTAS12DX-197 ......... SPring ShiM RiNG...cciiiiiiiiiiee s ceee s
198............ JTAS12DX-198......... C-RING. e S58 ..o
199 JTAS12DX-199......... GUIAE BIOCK ...t et

24



12.3.1 Blade Guard Assembly (JTAS-12-DX) — Exploded View

25



12.3.2 Blade Guard Assembly (JTAS-12-DX) — Parts List

Index No Part No Description Size Qty
i JTAS12DX-301 ......... RIVING KNIFE ..ttt es oo erbrr e e e e e s e e e e e e e s annnees 1
.................. JTAS12DX-BGA........ Blade Guard Assembly (#2 thru 16, 22, 24) .......cccc. ceeevieerieiiiieeiiee e 1
2 e JTAS12DX-302......... 2101 11 o SRR PRRR 2
3 JTAS12DX-303......... Blade GUArd BOGY ........cceeeiuiiiiiiiiiiieiiiee et tee st ettt 1
v R JTAS12DX-304 ......... Blade Guard Side Shield .............oooiiiiiiii it e 2
5 e JTAS12DX-305......... LINKING PIALE ..ot et 4
[ I TS-1550041 .............. Flat Washer ... MB .. 8
T o TS-1514021 .............. Flat Head Socket SCrew ...........cccceevvvveeeniieeeeninnenenn MBXL6 .....ovveeiriieeiieeenns 8
8 i JTAS12DX-308.......... Front SNIEI ...t e 1
9 e PM2000-309.............. BUSKING . ..t e et 1
10 ... PM2000-310.............. TOP SIGht Sl ......eviiiiiiee e e 1
11, TS-1541021 .............. Nylon Insert LoCK NUL ..........eeevieiiiiiiiiienieeen i, MB oot 8
12 e TS-081B012.............. Pan Head SCreW.........cccoovieiiiiiiiie e #8-32XL/A o 2
13 e PM2000-313.............. ROI PN e BX25 i 1
14 .. PM2000-314.............. RO PiN oo BX12 oo 2
15 PM2000-315.............. I Yo - = o TP 1
16 . PM2000-316.............. RO PN e AX28 ..o 1
.................. JTAS12DX-AKPA...... Anti-Kickback Pawl Assembly (#17 thru 24) ........c.. coceeeeeeiiiiiieeeee e, 1
17 e JTAS12DX-317 ......... Left Anti-KiCKDACK PAWI .........coiiiiiiiiiiiciiiccieeriies e 1
18, JTAS12DX-318......... Right Anti-Kickback Pawl............ccccvviiiiiiiiiiiiicces e 1
19 s PM2000-318.............. PAWI BASE....cc.eiiiiiieiiie et e 1
20 ... JTAS12DX-320......... [ T Lo = USRI 1
21 i, PM2000-320.............. LOCK PNttt et ettt bbb 1
22 i, PM2000-321.............. Y o] 11T OO UREURRPS 2
23 i JTAS12DX-323.......... FIANGE ..ttt e 1
24 PM2000-322.............. O 11 o SRR RRR ES e 2

26



	12-inch XACTA® Cabinet Saw
	1.0 Warranty and Service
	2.0 Table of contents
	3.0 Safety warnings
	4.0 About this manual
	5.0 Glossary
	6.0 Specifications
	7.0 Setup and assembly
	7.1 Tools required for assembly
	7.2 Shipping contents
	7.3 Unpacking and cleanup
	7.4 Installation and leveling
	7.5 Installing table extensions
	7.6 Installing motor cover
	7.7 Installing handwheel
	7.8 Installing storage hooks
	7.9 Installing blade (not provided)
	7.10 Installing riving knife
	7.11 Table insert adjustment
	7.12 Installing anti-kickback pawls and blade guard assembly
	7.13 Installing rails and rip fence
	7.14 Installing switch and brace
	7.15 Miter gauge operation

	8.0 Electrical connections
	8.1 Extension cords

	9.0 Adjustments
	9.1 Blade raising and tilting
	9.2 Blade alignment
	9.3 Adjusting 90° and 45° positive stops
	9.4 Belt tension and replacement

	10.0 Maintenance
	11.0 Troubleshooting the JTAS-12-DX Table Saw
	11.1 Mechanical Problems
	11.2 Operational Problems

	12.0 Replacement Parts
	12.1.1 Table and Cabinet Assembly (JTAS-12-DX) – Exploded View
	12.1.2 Table and Cabinet Assembly (JTAS-12-DX) – Parts List
	12.2.1 Trunnion and Motor Assembly (JTAS-12-DX) – Exploded View
	12.2.2 Trunnion and Motor Assembly (JTAS-12-DX) – Parts List
	12.3.1 Blade Guard Assembly (JTAS-12-DX) – Exploded View
	12.3.2 Blade Guard Assembly (JTAS-12-DX) – Parts List

	13.0 Electrical Connections



